



MILL TEST CERTIFICATE FOR COLD ROLLED MATERIAL

Customer: Sample MTC
 Certificate No: C10-05-19

Date: 14-May-19

Product: SPCC-A SD TL

Annnealed: Yes No

Skin Pass: Yes No

Oil: Yes No

S.No.	FINISHED COIL NUMBER	Dimension		Net weight Kg	Base Steel Chemical Composition %							Tensile Test			Hardness HRB	Remarks
		TCT (mm)	Std. Width x Length (mm ²)		C	Mn	Si	P	S	Al	YS (N/mm ²)	TS (N/mm ²)	EL %			
1	CR-X90304-0342-JF-E-TL-PCK	0.25	1219	4388	0.04	0.14	0.01	0.017	0.008	-	213	337	33	54		
2	CR-X90304-0388-CS-A-G-TL-PCK	0.25	1219	4784	0.04	0.19	0.01	0.011	0.018	-	198	314	41	56		
3	CR-X90304-0388-CS-B-G-TL-PCK-PCK	0.25	1219	4750	0.04	0.19	0.01	0.011	0.018	-	198	314	41	56		
4	CR-X90304-0388-CS-C-TL-PCK	0.25	1219	4770	0.04	0.19	0.01	0.011	0.018	-	198	314	41	56		
5	CR-X90304-0388-CS-D-TL-PCK	0.25	1219	4754	0.04	0.19	0.01	0.011	0.018	-	198	314	41	56		
6	CR-X90402-0240-CS-B-TL-PCK	0.25	1219	4798	0.03	0.21	0.01	0.014	0.015	-	216	336	33	54		
7	CR-X90402-0240-CS-C-TL-PCK	0.25	1219	4894	0.03	0.21	0.01	0.014	0.015	-	216	336	33	54		
8	CR-X90402-0240-CS-D-TL-PCK	0.25	1219	4846	0.03	0.21	0.01	0.014	0.015	-	216	336	33	54		
9	CR-X90402-0240-CS-E-TL-PCK	0.25	1219	4798	0.03	0.21	0.01	0.014	0.015	-	216	336	33	54		
10	CR-X90403-0314-CS-A-D-TL-PCK	0.25	1219	4896	0.05	0.23	0.01	0.013	0.004	-	233	346	31	56		
11	CR-X90403-0331-CS-B-A-TL-PCK	0.25	1219	4912	0.04	0.21	0.01	0.012	0.007	-	190	329	30	52		
12	CR-X90403-0331-CS-B-B-TL-PCK	0.25	1219	4938	0.04	0.21	0.01	0.012	0.007	-	190	329	30	52		
13	CR-X90403-0331-CS-B-C-TL-PCK	0.25	1219	4932	0.04	0.21	0.01	0.012	0.007	-	190	329	30	52		
14	CR-X90406-0545-CS-D-TL-PCK	0.25	1219	4996	0.05	0.25	0.01	0.012	0.004	-	186	342	31	53		

Prepared By: [Signature]
 Incharge Laboratory

Reviewed By: [Signature]
 Manager QA

Approved By: [Signature]
 HDD QA